Veteran Mobile Parts List
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Top Basket Base Center Pole M8 x65mm Bolt
1PC 1PC 1PC 1 PC 3 PCS
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M8x6mm Set Screw | 4 & 6 mm Allen Tool
4 PCS 2 PCS

Materials: Powder Coated Steel Basket, Steel Center Pole, Powder Coated Steel Base, Stain-
less Steel Chain Connections, SS Chains

Assembly Instructions

Step 1: Assemble the center pole #4 to the base #3 and tighten with bolt #5.
Insert set screw #6 to remaining hole and tighten.

Step 2: Assemble basket #2 to center pole #4 with bolt #5. Insert set screw #6
and tighten.

Step 3: Insert the top #1 to the top of the center pole #4 and tighten with bolt #5.
Insert set screw #6 and tighten.

Now you can start to play!
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